
,- ~ = 
~ -~ 
1 50074RM 1 
2 70255 1 

1 
1 

3 9008000-0128 1 

• 2003016 , , 2003052 1 

• 2003043 1 

• 50551 1 
9 2003087 1 

13 70331 1 
1 , 
5 , 

14 200300!! 1 
15 9008000-0126 1 
17 2000015 1 
18 50449 1 
19 50552 1 
23 70082 1 

1 
7 
7 
7 ,. 45074 1 

" 2003555 1 

" 70250 1 
1 
2 
1 
1 
3 
1 

27 45075 1 ,. 50007 1 

" 44872 2 
3O 70680 1 

" 44964 1 

" 44866 1 

" 44870 1 
37 2J710 1 

" 44891 2 
J9 ~OJ16 1 
40 50J17 1 

RCL120006 
320-0800 

RCL120006 
320-0800 

-~~ 

HOUSING, LOWER 
ASSEMBLY, UPPER HOUSING 
HOUSING, UPPER 
BEARING-TRUNNION JOURNAL 
SEAL-UP 
RING-WIRE RETAINING 
RING-RETAINING 
BEARING-SHAFT BALL 
BEARING-THRUST 3OX52X13 
SWASHPLAlE-VARIABLE 
BLOCK-CYUNDER ASS'Y. 
BLOCK-CYUNDER 
PISTON 
PISTON SPRING 
PISTON SPRING WASHER 
ARM-TRUNNION 
SEAL-UP 
GUIDE-SLOT 
SHAFT -IoIOTOR 
BEARING-THRUST 42)(68)(18 

141-SEALANT 
142-20W-50 OIL 
150-SEAL KIT 
151-GREASE 

~ ~~ 

" ,~~ 

701J5 

.., 441JO 
44 701JO 

" 50152 

" 45076 

" 50005 
'7 50016 

" 44876 

" 50002 

" 50254 
BLOCK-CYUNDER (MOTOR) ASSY " 50281 
ILOCK-CYUNDER 64 50018 

""ON 58 50277 
PISTON SPRING " 50264 
PISTON SPRING WASHER " 70132 
SEAL-LIP lOX25X7 
AClUATOR-BYPASS 
KIT, CENTER SECTION 
PLATE. BYPASS 
CHECK PWG ASSEMBLY 
CENTER SECTION B5 50'" au BEARING .. 50154 
BOl T-3/8-24 X 2.5 89 501J2 
BUSHING, 1.02 X 1.1 X .67 90 44121 

91 50941 
SEAL-LIP 26X42XI'l " 200J014 
RING-RETAINING " 200J017 
WASHER-26XJ5Xl 113 70109 
KIT. BYPASS PLATE 
OIL FILTER ELEIIIENT 
ARM-BYPASS 119 5027. 
RING-RETAINING 131 50133 
ARIII-ACTUATING 132 '030B PIN-AClUATING 13. 44142 
BOLT-~16-18 X 1-J/4 
NUT-H LOCI< 5/18-24 UNJC 

13' 44101 
139 50431 
140 50269 
141 50928 
142 
15O 70J12 
151 504111 
152 702403 

• ___ --113.., .s-
P.l of 2. 7DD.5D-P1 

= -
1 ~:~R~:~{STATOR KIT • 2 ROTOR-BRAKE 
3 WASHER-7/16 X 7/8 X .060 
1 DIffERENTIAL ASSEWBL Y 
1 GEAR-OIFF. SOT 
2 OIFF. COVER 
2 GEAR-BEVEL 1ST 
2 GEAR-PLANET 1ST 
2 JAM NUT 
4 BOLT- 1/4-20 X 1.J8 
1 AXLE SHAFT, RH , AXLE SHAFT, L.H 
2 BEARING, BLOCK , SHAFT 
2 WASHER-J/4 X 1.5 X .OJ 
2 SEAL- .75 X 1.25 X .250 
1 SHAFT-INPUT 
3 BOLT, 3/8-24 X 2.5 

21 BOLT- 1/4-20 X 1.J8 
2 PIN- .5 00 X .4.3 10 X .750 
1 ARM-CDNlROL 
2 PUCK-DAlllPENER 
1 SET SCREW 
1 SPRING 
1 5/16-24 SlUD 
1 JACK SHAFT/PINION GEAR ASSEIIIILY 
1 23T GEAR 
1 lOT PINION 
1 JACK SHAFT 
2 CN'SCREW 8M X 20 LG 
2 WASHER 7/111 X 1 X .5 
1 JACK SHAFT 
2 CN'SCREW 8M X 20 LG 
2 :~~El"~t X 1 X .5 2 
4 SEAL. UP .75 X 1.00 .158 
1 SPRING. BLOCK 
1 WASHER, BLOCK THRUST 
1 CN'-VENT ASSEIIIIL Y 
1 CN'-POPPET VALVE 
1 PLASTIC VENT 
1 SPACER , VENT-BUSHING 
1 IIIETAL VENT 
1 CASTlE NUT. 5/16-24 
1 COnER PIN , C~PRESSION SPRING 
1 NUT,HEX 5/111-18 
1 SEALANT 

810z lOW-50 OIL 
1 SEAL KIT 
1 GREASE 
1 KIT, FAN/PULLEY , 

P.1 of 1. 7D11SO-Pl 


